INSTRUMENTS

PART QUANTITY
GROUP HNO. MNAME, and PART DESCRIPTION HUMBER FA7 F47C  KIOO
19.145 - INSTRUMENT TUBES CLAMP
clamp R E R F R R R R R R R R R W L I B B B I L BE IR O I B B B RN R B B SR R R R 2“20“9 1 1 ol
Screw, No, 10 - 32 x SfB“ Rd. Hd. 81. ...... AATE L BB E EES 419 2 2 -
Lockwasher, No. 10 Ext. Tooth ....veeeaeecas SoodoooSunoD 294 2 2 =
19,150 - INSTRUMENT TUBES TO DASH GROMMET
T R S e L T B 3 T ) s E oy YT e o i i 5 o i A e eesss 200309 1 1 1
Rﬂtﬂ‘.iﬂﬂ'f lllllllllllllllllllllllllllllll LR IR B B B B B R R O ] EODElD 2 E 2
Screw, No. 10 - 12 x 3/8" Rd. Hd, Sl.ciisuisarssnnnsannns 311 2 2 2
19.160 - INSTRUMENT BOARD WAME PLATE (ILLUMINATED)
PO TIE Y F X B AT e ol e s almL e b il la it L8 eyt b alala m e alns s aials war s mna s 200517 1 1 -
Panel, EKaiser ........ e slalatelalalnl s nlala]nrslotn o xlnlelsinlnls olaleleislelol=sle}rts 201816 - - 1
Bolt, I/d7 — 20:x 1/2" Rd. Hd. 8l. .ceessrscnnsmscnesss 320 3 3 2
Lockwasher, 1/4"™ Ext. Tooth .......ccccucnuanens wana s avo 3 3 2
CHASSIS MISCELLANEOUS
20,000 - SHOCK ABSORBER - FRONT
SHock ADSOTHET wstasa snsanaantsosnnssnsssisesnnsesassssssn 2014920 2 2 2
L‘ﬂ‘l’![‘inut, :.EI,IIE” - 24 Hx. Sl}cﬂ. --------------- R R R R EE R R 2{:'225? 4 4 4
20.002 - SHOCK ABSORBER TO UPPER SUPPORT CUSHION
mshion llllllllllllllllllllllllllllllllll AR kE kR EEFE R 2‘]1{'14 4 4 4
e o] T e et a a2 aka e le (ol e alala alate myalalelalulehe e a s s e slels ate alale e elzle elele 201015 4 4 4
Retainer (Pilot) ...ecvascarens- e T T o o et B e e 201118 2 2 2
Lackout, 3/8" — 24 HX, SPEC. wesscsssansvasnannns esvaass 202257 2 @ 2
20.004 - SHOCK ABEORBER TO FRONT SPRING SEAT CUSHION
C'-‘Ehiﬂﬂ & & B @ B R OEE R R R RE AR R RE Ak E R RN kR kdd R REEREE RS 2‘}1Gl4 4 I'I ‘1
RE b a] T T Vet lats alalelalabe ula s|nislnln|s s s elalntsinialainialsie s lelalelels B ornoeh o 201015 4 4 4
TN m O o poono G0 0o D OO Cee SO S B e AGEOBaEEE 8D S Ea O DD . 201491 2 2 2
L DD T R e e el st oYa falale ot faLa raalataTele s sials al s nialainatarss siaasassernnrs 201492 2 2 2
Locknut, 3/8" = 24 HX. SDEC. +.ecsrstartsasnsssansnnassn 202257 2 2 b
20.010 - SHOCK ABSORBER - REAR
BROCE ABBOTHEY v csvsrsnscsssssassancnsan “alanaena sesassssas 201493 2 2 2
RehE
20,012 ﬂSHDCK ABSORBER TO FRAME BUSHING
BA b T et ala ala alalslelalataials u alen a sin nsisisieinlaie elon e o eieiae s seesns e collatd 4 4 4
Flatwasher, 15/32" x 1 1/4" x 1/16" Spec. sxvsesss eiealata 201405 a 2 a
A L e e e s e e eis [ latal v n n e m wie nlal vie) st tl s 6 aleie e e it el a et e et e halal 201521 2 2 2
HNut, ?flﬁ” =20 HX, Bl. ceciconssgsns a4 assaaa e s S00 2 2 2
L A S L e T e s o e ) ) Y S e e Y e P PR e 187 2 2 2
Gﬂttﬂr Piﬂ, 3}"‘32" X ﬂ'.u"'4” --------------- "R "EEEE R EREE] 139 2 2 2
Ee R
20.014 -SHOCK ABSORBER TO SFRING PLATE BUSHING
L = T R R PRI 201494_ 4 4 4
Flatwasher, 15/32° x 1 1/4" x 1/16" S5P8C. wveuvuewrrsess 2014895 2 2 a
Litha in US.a.
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CHASSIS MISCELLANEOUS

PART QUANTITY
GROUP NO. NAME, and PART DESCRIPTION NOTEEn N o ey i

20.014 - SHOCK ABSORBER TO SPRING PLATE BUSHING (CONT'D}

SPEUET BEE SR kA E e e BmEmw L R R R R T 201521
Mt T 6 SRS QR s B L o 7o et el ¥el e eln) =) e¥e Lo s tala alatu Y aTels n 2 e ala o 200
Mty /L6 a0 SHxh e e e S NG ey [ F TR 187
Cotter: Bin, 8/32" 3 S 4% L. . i el mn e ei=]stel=latele]ale 139

=R = S S
B2 b3 b3 B3
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20.100 - LICENSE PLATE BRACKET - FRONT

Bracket ...... T T I T sersssssssrasrasrnass 201872 1 1 -
Er’ﬂ.l:l{et LU L L R R R S REFRE RE N R R R R R NN N RN NN W R ] 201932 — o - l
LI 3 YA o BEL iy B 5 TRl mdaannnn0anaboe 08 nnennens 439 2 2 -
Bo X L1 A S0 5 5 T i B e rerarat ool e s O R e 257 = ~ 2
Y S ) T T L T e 192 ] -
Lockwasher, 1/4" Med. ..... O alalaaaanas 180 - - 2
Flatwasher, 1/4" Bm, .u.ivcuacusrs wialatalalalnlale nlal sfulnle o]zl telnlale 243 pe]

Nutr 3f3” - 24 Hx. LR R R R L N R A R I R R A I ) 183
Hutt lflld-”_f—"]u Hx- ----- EEEEEE R D Ew AT E R R E R R E R Eawow 2']3
Retainer ......... TP PraEastatasssenae s reassens 201873

B2 1 B3
= S |
B b2 0

20.104 - LICENSE PLATE GUARD

BUATA .« vsarnssasnssins, I I T OO o00o0ndDooo i G 201487
GUATE weuurcrsmararsisisrsnmarnsassanannnannsenannssnasasses 201868
Bolt, 7/16" — 14 x 1 1/4" StOp weceteceees, Lotz =l ela e alnle =1e 523
BoOTE5ST /16T ael 00 Jufgui Stani 400 o c ke 3 457
Flatwasher, 15/32" x 15/16" X 1/B" SPBC. +vvsveeneseeea. 201471
Hut, 7/16" = 14 HRX. soeaveacccns A O DOOG 0 000 SannE ARGnE o 128
B LA TR o ta e s alain ola sl iR alnla B a el et rtrETERrA LAt Eat s aanann eeras 202308

B b 1 b2 1 3
L - I I N = B T ]
B bR b

20.106 - LICENSE PLATE MOUNTING PARTS

Bolt, 1/4" - 20 x A G SR TR HA S S L s s s e P 440
Elaiwashay, ol 48 am o e s s e ot s S1e = lelalalnlta e e aTapale 243
Lockwasher, 1/4" Med, .uveeaeuenss OOOOn00 00 0oO0n0DEES GCRAn 190
e T 0 Ty ononnotet e et ans b d v SliTs S ETE e o R o 203

B3 B2 b3 B
b2 b b b
B2 BO B2 B3

20,115 - REAR LICENSE PLATE SUPPCORT

Support, Vertieal ....... iz minTelzzala alalalare e ol wee emmanannsssss 20550
Support, Ripht ......c0000.. s s R s AL s rrrasasss  S00552
Bupport, Left ...... S HOODOOOO0nOous HUGOOOnLODaOnOEAGE seeee. 200553
Bolt, 174" - 20 x 1/2" Carriage ..e..... T 366
Flatwasher, 1/4" Lg. ..... X ole L allels ate e a stata el cPale o ale AV D0 OO 344
Lockwasher, 1/4" Ext. Tooth ....... P el 370
Nut, lfé" - 20 EK; Y RN T RN R N ] B EE AR R EE 203

b e e e e e
HH e e
b o e e it el

20,117 - REAR LICENSE FLATE SUPFPORT RETAINER

Retainer ....... rrEEa B s R st e rerrasaae 200551
Bolt, 1/4" = 20 % B/4" CarTifEe ..vevevesssasacsasecnnne 368
o e o e L e e Pty ey ressmarsanassas 200555
Washer, 5/32" Thick ........... DG DGoO0000000 srvanssssans 201567
Flatwasher, 1/4" Lg. c.vinuiniacasnncnas LOoODOhon0anon Sare 344
Wing-Nut, 1/4" - 20 ...... O AR DGO AL COa e SO OO0 A D DAGe 0 ago
Bumper ........ B T 1 11 1 £

B B3 S B
B2 B2 B B
B3 0O B e D

Rimkes s UEA
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CHASSIS MISCELLANEOQUS

GROUP NO. NAME, and PART DESCRIPTION R LT aias- LIS
20.119 - REAR LICENSE PLATE MOUNTING PARTS
Bolt, 1/4" — 20 x 1/2" Carrififfe sueieecesencesss a{alets atsleias e Tals 366 2 2 2
o e A P A A B I ) (3 I B e P ] £ £ o o e aa e 344 2 P 2
LockRashery Li4WEMed.,, .. S et s i i bl el 07 L 190 2 2 2
N'I.It’ 1;4"_2{] {Crﬂ"ﬂ'l'l} R R R R R ER o EEEE L EET 2 2 E
20.200 - FRONT EUMPER OUTER BAR
Ba‘r, Center B EE e e mm o TR EEE AR R T N w o MR R R R R R A R e oE mEE R EoEoEEE ’w 1'-.’.[]'14'53 1 1 L]
Bar, SR Igh G End o ol et ale aimln(n e elole halain e eale e alalelnlaTelulalatetets ol Tl 201469 1 1 -
Bar, Left End ..., 0vucmcceus Bt sesassa e rrassanseas 201470 1 1 -
Bar, Center ....... rrresEbae s winlenla e nia nfatatstallol ool casasaas  BOLBGS - - 1
Bar, Right End ........0... TEEA e s sy T EENA R B A R E G m e 201866 - - 1
Bar, Left End ..... arsasasssnrann S PP P srrsanssssas 201867 - - 1
Bolt, 7/16" - 14 x 3" Step ..... wessssassas]|] End Bar j.. 427 2 2 2
Flatwasher, 15/32" x 15/16" x 1/B" Spec, .+{to Center}.. 201471 2 2 2
Hut, T/16" — 14 HX. cuvvunvsanccnaceneesnes| Bupport |- 428 2 2 2
Bolt, 7/16" - 14 x 1 1/4" Rd, Hd, ........., End Bar|... 429 -] 2 2
Flatwasher, 15/32" x 15/16" x 1/8" Spec. ...! to ]... 201471 2 2 2
Nut, 7/16" - 14 Hx. ....... QaoganoHa +22122:]| Support 428 2 2 2
Bolt, 7/16" - 14 x 1 3/8" Hx. Hd ssssess |[ERd BAP].vuan. 430 2 2 2
Flatwasher, 15/32" x 15/16" x 1/8" ......! to }..,i.. 201471 2 2 2
Lockwasher, 7/16" Med. ......e0cee... sess ! Brace | ...aus 183 2 2 2
20,208 - FRONT BUMPER SUPPORT
Support, Inner Right .............. P ONRGOOE S e o srsrrreanes 201474 1 1 1
Support, Outer Right ...... O GO OO0 0 08 o ssasssasssssennnnns 201475 1 1 1
Support,” INNer Left ...ieeiessacnssnsstsssissnsrncnnnnncnnns 201476 1 1 1
Suppnrtl Dutef' Iﬂft b R LR L B R B I R RN R RN T N ) 2“14?7 1 1 1
Bolt, T/16" — 14 x 1 3/4" Hx. Hd. ...o0vceeeennnsonnn ChoDG 431 2 2 2
Bolt, 7/16" - 14 x 1 3/8" Hx. Hd. ...... i G LG OO DD 430 o 2 2
Flatwasher, 15/32" x 15/16" X 1/8" SPEC. seveeressensess 201471 4 4 4
R A L T T e S i - e ale nle 128 4 4 4
20,210 - FRONT BUMPER END BAR BRACE
LG IS s s e S n s R At S o G e s o aTe ot e weraErasasasaas sease 201479 2 2 2
- Brace, OQuter ..... e rrsatasanay BROO0 AT A o o sessasnmnans 201480 2 2 2
Bolt, 7/16" - 14 x 1 3/8" Hx. Hd. vvvesenves, rarananEEEa 430 4 4 4
Flatwasher, 15/32" % 15/16" % 1/8" BPEC. wevnrenrnnnness 201471 B B8 B
Kut, 7/16" - 14 HX. ....... A S AP e A R R 428 4 4 4
G‘I'ﬂl'ﬂ-met L B R R EE RS Ea e omwoaa PR A R 2[}1431 2 2 2
20,250 - HEAR BUMPER OUTER BAR
Bﬂ.'.l.", CEHtDI‘ B AR AR A g R R R AR R R B L R FEEREA bk E o 201463 1 1 -
Bar, Right End ............ = ama s e O O e e seese 201470 1 1 -
Bar, Loft End ...... T T T Frrras s e e sesressansnns 201469 1 ik« -
BELI',, Cen-tcr L L R R R R R O I T T T I T Y L R R e R EEE ERoweow 2&1865 -— = 1
Bar, Right Bnd ......c00.... ooagooHaoann T I LI o resesse 201887 - - 1
Bar, Left End ..... alale e e ntatalels a e afatelnlale alals e lele afsinelsatala el eletals . 201866 - - 1
Bolt, 7/16" - 14 x 3" Step ........ sssssess] End Bar \.. 427 b 2 2
Flatwasher, 15/32" x 15/16" x 1/8" Spec. ..(to Ccuter)*. 201471 2 2 2
M L B ] e Er e e e e e e +ass | Bupport f,. 428 2 2 2
Bolt, 7/16" - 14 x 1 1/4" Rd. Hd. ..........|]End Bar]... 429 2 2 b
Flatwasher, 15/32" x 15/16" x 1/8" Spec. .. { to ’.+. 201471 2 o 2
Hut, 7/16" — 14 BX. cueeecons AnCOdooooau0en .« | Support| .. 428 2 2 2
Litho in U4,
=-79=




20 CHASSIS MISCELLANEOUS

- PART QUANTITY
GROUP MO., MAME, and PART DESCRIPTION MUMBER FAF  FA7C K100
20,250 - REAR BUMPER OQOUTER BAR (CONT'D.)
Bolt, 7/16" - 14 x 1 3/8" Hx. Hd......+.....|End Bar|... 430 2 a 2
Flatwasher, 15/32" x 15/16" x 1/8" Spec, ... to }... 201471 2 2 2
Lockwasher, 7/16" Med. civecsasnssnsnanasnns Brace | ... 193 2 2 2
20,252 - REAR BUMPER SUPPORT
SRy TR nSon oo o oooon0o0n 30 00nan0nnoooon 00800 oeonon o 201482 2 2 2
Support, Duter .........ccoveerrsssrrnansarrasassrsannarrssss 201483 2 2 2
Bl L7 AL6 N AR R Ao I e A e e e rete et 435 2 2 2
o L A T < L s e e i 431 2 2 2
Flatwasher, 15/32" x 15/16" x 1/B" SPEC. euevunnnsnnss .. 201471 4 4 4
Lo ckwasher m il e e e R e i at erale e s e ln T fna e Fe taa [ 193 G G G
Hut, 7/16" - 14 HX. ..uwewass T aTarera e atela s ele el erar elelalal nlas retals 428 2 2 2
20.254 - REAR BUMPFER BRACE
Brace, INNer ...cisscssas e ela  Eia e rleaYale a ale e dO0Go o0 Do o8 DoaE s 0. 201485 2 2 2
L YT N T i A s A S M 0 O B A it i I e A 201486 2 2 2
Bolt, 7/16" - 14 x 1 3/8" Hx. Hd. ......ucuua. wsmaa w e 430 2 2 2
Flatwasher, 15/32" x 15/16" x 1/8" 5pec. secsssassassess 201471 ) 8 2]
Hl'lt" '?.lllarl'Eil e 14 Hx!' FTEERPFTERFEEE R PR R R Y 423 4- 4 4
GEOMMET siiuiccanmnrernmennns e P e e Ly 201481 2 2 2
20,260 - BUMPER GUARD
L oo O o/at 0 O 60 S0 0 D DO D DO E00 00 B (o O oo oD O o DT e R T Onc LT iy 4 4 -
GUATE seisansssannnnnsns (O BOOEOO0 O T OO GO o O O e P serss  2D1BGE - - 4
Bolt, 7/18" - 14 x 23" Btep ...cvuee GabsasirEasEaEE AR aE 427 4 4 -
Bolt, 7/168" — 14 x 3 1/2" BteP cuievacisvrssssrasvarsnrs 522 - = 4
Flatwasher, 15/32" x 15/16" x 1/8" Spec. +evcesacesan-.. 201471 4 4 4
Nut’ 7}'}16"‘- 14 H.'x. ------- LEE B B B B B N B B R O B B R B B B R N A Y 428 4 ‘i '1
ARtIi-BaueBl .....covvassasasrassasssnassarassrasnnansansanass S01488 4 4 -
Anti=-Squeak .........202- e T e e e e P PP A O e e L 2 S = - 4
20,300 - TOOLS
Tool Kit (includes Screw Driver, Pliers, Spark Plug Wrench
and Hendle) ..uivussasssnssassasnassassssnssansaanansass 200828 1 1 1
Wrench, Wheel Bolt, 13/16" Hx. ........c.... I A LT T 200832 1 1 1
£ G B N e et [ =l Taa (n [ (o fulla e Ta e teln fe Pufn Vufm o o [ o[ G o [ o f T e a Ta P P m o e e aeey 2O BI G 1 1 1
Brﬂﬂ-ketg Jﬂck Lifting R REE RS REREEE RS AR R R 20'}933 1 l 1
Lika in DEA
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